
c:\users\udickeson\documents\transfers\204700415-printing\wasilla_wwtp_discharge_fs_draft-d syta.docx 

City of Wasilla  
Wastewater Outfall Feasibility 
Study 

Prepared for: 
City of Wasilla  
290 E. Herning Avenue 
Wasilla, AK 99654 

Prepared by: 
Stantec Consulting Services Inc. 
725 East Fireweed Lane, #200 
Anchorage, AK 99503 

Project No. 204700415 

April 3, 2017 



 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

i 

Table of Contents 

EXECUTIVE SUMMARY ................................................................................................................ V 

ABBREVIATIONS AND ACRONYMS .......................................................................................... VII 
[...]
identify national parks, preserves, monuments, or wild and scenic rivers within the proposed 
project study area vicinity.21 

Land Use 

A review of the MSB Geographical Information System and Property Database indicates multiple 
private land owners, as well as the Alaska Railroad, and the State of Alaska own land 
surrounding the proposed site. Construction alternatives would comply with all MSB permits and 
best management practices22.  

2.3 POPULATION TRENDS 

The City is the largest community in one of Alaska’s fastest growing areas, the MSB. The local 
economy is diverse, and residents are employed in a variety of government, retail, and 
professional service positions, with many residents also commuting into Anchorage. Tourism, 
agriculture, wood products, steel, and concrete products are all part of the local economy.  

19  ADEC Contaminated Sites Program Database, https://dec.alaska.gov/spar/csp/db_search.htm  
20  ADF&G Conservation Areas, http://www.adfg.alaska.gov/index.cfm?adfg=conservationareas.locator. 
21  National Wild and Scenic Rivers System, http://www.rivers.gov/alaska.php.  
22  Based on information from the MSB, http://www.matsugov.us/shapefiles.  

https://dec.alaska.gov/spar/csp/db_search.htm
http://www.adfg.alaska.gov/index.cfm?adfg=conservationareas.locator
http://www.rivers.gov/alaska.php
http://www.matsugov.us/shapefiles


CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Project Planning 
April 3, 2017 

2.5

Located in the MSB census area (Federal Information Processing Standard [FIPS] Code 83080), 
the City population record is shown in Table 1 The 2016 value is estimated by the Alaska 
Department of Labor and Workforce Development (ADOL&WD), Research and Analysis Section, 
which put the MSB growth rate at between 1.45 and 2.57 percent through 2042.23 

Table 1: City of Wasilla Population History 

Census Estimated Population 

1950 96 

1960 112 

1970 300 

1980 1,559 

1990 4,028 

2000 5,469 

2010 7,831 

2016 8,704 24

2.4 COMMUNITY ENGAGEMENT 

As noted previously, a scoping effort to engage applicable federal, state, and local agencies 
has been conducted and is summarized in Appendix A. Results from these efforts are included 
throughout the Feasibility Study as appropriate. Additional community engagement is 
anticipated as the project develops.  

23  “Alaska Population Projections 2012 to 2042”. ADOL&WD, Research and Analysis Section. Accessed 
January 2016. http://labor.alaska.gov/research/pop/projected/data/BCAProjections.xls   

24  “Alaska Population Estimates by Borough, Census Area, City, and Census Designated Place (CDP), 2010 to 
2016”. ADOL&WD, Research and Analysis Section.  Accessed January 2017. 
http://live.laborstats.alaska.gov/pop/estimates/data/TotalPopulationPlace.xls 

http://labor.alaska.gov/research/pop/projected/data/BCAProjections.xls
http://live.laborstats.alaska.gov/pop/estimates/data/TotalPopulationPlace.xls


CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Project Planning  
April 3, 2017 

2.6  
 

 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Existing Facilities 
April 3, 2017 

3.2

3.0 EXISTING FACILITIES 

The City was incorporated as a First Class City within the MSB in 1973. It encompasses 13.4 square 
miles of land and 1 square mile of water as shown in Figure 1. It is the largest community in one 
of Alaska’s fastest growing areas, the Matanuska-Susitna Borough.  

3.1 WASTEWATER SYSTEM HISTORY 

The City’s water and sewer utilities are limited in service area. The wastewater system is a septic 
tank effluent pumping (STEP) system, collecting only settled septic effluent from customers via a 
force mains system. Most customers are pumped.  A few areas tie into the gravity main that runs 
down Old Matanuska Road, but all connections have septic tanks.  

The original WWTP was constructed in approximately 1989. Initially effluent from onsite private 
septic systems was pumped to the WWTP and treated in a circular clarifier discharging directly to 
nine percolation beds.  Septage from the customer’s septic tanks was pumped periodically and 
trucked for treatment in the aerobic digester.  Only septage from the STEP system customers is 
accepted at the WWTP because of capacity issues.  Other septage is trucked by commercial 
haulers to Anchorage. 

Several system upgrades have occurred since the WWTP began operations.  The current four-
cell aerated lagoons system was added to improve treatment quality and remove biochemical 
oxygen demand (BOD) and total suspended solids (TSS), in theory allowing the percolation beds 
to be loaded at a higher rate. A pump house was also added to circulate the lagoons and 
control the discharge and routing of the treated effluent to the various beds. In September 2015 
the influent measurement weir was taken offline because of issues with the ultrasonic meter and 
recording devices. Influent measurement is now conducted with an inline meter25.  

Figure 2 shows the existing WWTP site. Figure 3 and Figure 4 show the flow routing and hydraulic 
profile based on record drawing information. Table 2 summarizes available record or design 
drawings of previous projects and the related changes to WWTP systems.  

25  John Becker, City of Wasilla: Phone Conversation with Stephanie Gould, Stantec. January 6, 2016. 



CITY OF WASILLA
WASTEWATER OUTFALL FEASIBILITY STUDY

DATE FIGURE

2515 A Street
Anchorage, Alaska 99503
(907)276-4245

WO#204700415

 

CITY OF WASILLA
290 E. HERNING AVE
WASILLA, ALASKA 99654

www.STANTEC.com
2/14/17

PROJECT
LOCATION

¥

Do
cu

me
nt 

Pa
th:

 U
:\2

04
70

04
15

\G
IS

\Fe
as

ibi
lity

 S
tud

y F
igu

res
\20

47
00

41
5_

FS
_F

IG
-01

.m
xd

WASILLA VICINITY 

1

CITY OF WASILLA BOUNDARY

Palm
er

3/31/17

ANCHORAGE

SEWARD

NOME

ADAK

EAGLE

SITKA
HOMER

BARROW

CIRCLE

NENANA

VALDEZ

TANANA

JUNEAU
HAINES

BETHEL CORDOVA

FAIRBANKS
GLENNALLEN

DILLINGHAM

PRUDHOE BAY

PROJECT LOCATION
WASILLA

Alaska Map





 





 



NOTES:



 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Existing Facilities 
April 3, 2017 

3.11 

Table 2: WWTP Improvement Projects26 

Project Name Construction 
Year (approx.) Impacted System Description 

City of Wasilla - 
Sewerage Facilities 1985 Initial System 

Construction 

Schedules C and T, Volume 3 of 4 
Construction of STEP main, 3 sludge lagoons, 
clarifier, digester, control building, and 9 
infiltration beds 

Wasilla Sewerage 
Facility Waste Water 
Disposal Site 

1986 Monitoring Wells 
Survey of 19 monitoring wells and 1 water 
supply well with water levels, construction 
detail, and cross-sections 

Wasilla Sewerage 
Facilities Treatment 
System 

1994 Aerated lagoons Construction of 2 aerated lagoons and air 
handling building  

Clarifier Bypass 
Project 1999 Piping and valves Piping construction to allow for clarifier bypass 

Wasilla Septage 
Facility Improvements 
- Phase A 

2000 Septage receiving 
building, Digester 

Volume 3 
Constructed Septage Receiving Building with 
associated well & digester improvements 

Wasilla Septage 
Facility Improvements 
- Phase B 

2001 Digester, Emergency 
generator 

Volume 2 
New emergency generator, and digester 
improvements 

Wasilla Sewage 
Lagoon Aeration 
System Improvements 

2001 Aerated lagoons Included Parkson Biolac Treatment System 
Purchase: Blower Assembly & BioFlex/BioFuser 

3.2 ADEC FACILITY PERMIT 

The City WWTP is permitted under an ADEC wastewater discharge permit, 9622-DB006, which 
allows discharge to the subsurface. The permit was to expire December 1, 2001, and has been 
administratively continued as of the writing of this report.  

Under the permit a maximum of 400,000 gpd of treated wastewater may be disposed. 
Monitoring and effluent limitations are summarized in Table 327. As discussed in Section 3.3.1, this 
is within the expected capacity of the lagoon treatment system, but exceeds the capacity of 
the existing percolation beds.   Note that “effluent” parameters are sampled in ground water 
monitoring wells a short distance downstream from the beds. The WWTP property boundaries are 
such that there is very little distance available between point of discharge and point of 
compliance for dilution or dissipation into the groundwater. 

26  Only projects with reviewed record or design drawings are listed here.  
27  Alaska Department of Environmental Conservation (ADEC). Table based on Permit No. 9622-DB006, issued 

December 16, 1996. 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Existing Facilities  
April 3, 2017 

3.12  
 

Table 3: Effluent Permit Conditions 

Monitoring Description Effluent Limitation Monitoring Frequency Sample Type 

Effluent Metals    

Lead Report Annual1 Grab 

Chromium Report Annual1 Grab 

Cadmium Report Annual1 Grab 

Mercury Report Annual1 Grab 

Silver Report Annual1 Grab 

Groundwater1    

Fecal Coliform 1 FC / 100 mL Quarterly/Annually2 Grab 

Nitrate as Nitrogen 10 mg/L Quarterly/Annually2 Grab 

Conductivity Report Quarterly/Annually2 Grab 

pH 6.5 to 8.5 Quarterly/Annually2 Grab 

Notes: 
1. Sampling to be done in June from monitoring wells 7, 17A, 18A, and 19. 
2. Quarterly sampling to be done in March, June, September, and December from 

monitoring wells 7, 17A, 18A in the upper aquifer, and in June as an annual sample 
from Monitoring Well 19 in the lower aquifer. 

 

 ADEC System Classification 

The WWTP is classified by ADEC as a Class 2 treatment facility. In Alaska, wastewater systems are 
classified based on a point rating system for both treatment and collection systems. Point values 
are assigned for each of the various components found in the WWTP per Alaska Administrative 
Code (AAC) Title 18 Chapter 74 (18 AAC 74). The City’s current treatment scoring is shown in 
Table 4 as provided by ADEC. 28 

                                                      
28  ADEC. Alaska Certified Water/Wastewater Operator Database. 2015.Available at 

https://dec.alaska.gov/Applications/Water/OpCert/Home.aspx?p=SystemSearchRecord&d=122&search=
Wasilla.   

https://dec.alaska.gov/Applications/Water/OpCert/Home.aspx?p=SystemSearchRecord&d=122&search=Wasilla
https://dec.alaska.gov/Applications/Water/OpCert/Home.aspx?p=SystemSearchRecord&d=122&search=Wasilla


CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Existing Facilities 
April 3, 2017 

3.13 

Table 4: Existing Wasilla Wastewater Treatment Classification Score 

Score Category Score 

Size (Peak day design capacity, gpd) – 100,001 to 500,000 9 

Pretreatment – Influent Pumping 2 

Pretreatment – Manually Cleaned Screens 1 

Pretreatment – Fine Screens, including microscreens 3 

Pretreatment – Grit Removal 2 

Secondary Treatment - Aerated lagoons 8 

Secondary Treatment – Secondary Clarifiers 4 

Sludge Thickening and Dewatering – Evaporative sludge 
drying by means of drying beds 2 

Sludge Stabilization and Conditioning – Aerobic Digestion 5 

Solids Disposal – Land Application, if controlled and operated 
by the operator as part of routine system operations 5 

Total 41 

Should the Wasilla system complexity change, the system could be reclassified as indicated 
below: 

• Class 1: Score 1 to 30.

• Class 2: Score 31 to 55.

• Class 3: Score 56 to 75.

• Class 4: Score greater than 75.

The Wasilla WWTP can gain up to 14 more points before being reclassified to a Class 3 plant. A 
few of the elements that would increase the WWTP scoring include increase to size (3-point 
increase for 500,001gpd to 1 million gallons per day [mgd]), chemical addition (3-point increase 
to clarifier), biological nutrient removal (12-point increase), and effluent pumping or aeration (2-
point increase). The WWTP employs operators with level 1, level 2, and level 3 certificates.   No 
changes to operator certifications are expected to be required by the alternatives proposed in 
this project29.  

29  ADEC. Alaska Certified Water/Wastewater Operator Database. 2015. Available at 
https://dec.alaska.gov/Applications/Water/OpCert/Home.aspx?p=SystemSearchRecord&d=122&search=
WASilla  

https://dec.alaska.gov/Applications/Water/OpCert/Home.aspx?p=SystemSearchRecord&d=122&search=WASilla
https://dec.alaska.gov/Applications/Water/OpCert/Home.aspx?p=SystemSearchRecord&d=122&search=WASilla


CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Existing Facilities  
April 3, 2017 

3.14  
 

3.3 CONDITION OF EXISTING FACILITIES - WASTEWATER TREATMENT 
PROCESS 

The existing City wastewater treatment process is shown in Figure 2 Existing Wastewater 
Treatment Plant Site, Figure 3 Plant Schematic Flow Diagram, and Figure 4 Plant Hydraulic Profile.  
Septic tank effluent is pumped through the STEP main to the WWTP. At the WWTP, the flow is 
measured, routed through aerated lagoons and then a clarifier (summer only) for treatment, 
and finally discharged to percolation beds. The clarifier is bypassed in the winter to avoid 
freezing issues. Septage is collected from the onsite septic tanks and trucked to the receiving 
facility where it is sent through a bar rack and grit screen and into an aerobic digester for 
reduction. Approximately monthly, sludge is dewatered using a screen press before being sent 
to the sludge drying beds. Sludge drying beds are “emptied” in May or June each year and 
placed on top of the percolation beds. Supernatant from the digester is either sent to the 
lagoons, or discharged to the drying beds.  

The following sections highlight existing wastewater treatment system elements considered 
elsewhere in this report.  

 Aerated Lagoons 

There are two partially mixed, aerated lagoons at the facility. Each lagoon includes a floating 
curtain wall to form two cells (four total) and allow for decreasing levels of aeration. The lagoons 
are the same size with top dimensions of 172 feet long by 453 feet wide, and bottom dimensions 
of 100 by 381 feet. The lagoons are approximately 15 feet deep and have a capacity of 
approximately 5.8 million gallons each. The lagoons are surrounded by a dike with a top 
elevation of approximately 253 feet and a 10-foot width, allowing for approximately 3 feet of 
freeboard. The aeration system is design to provide approximately 50, 25, 15 and 10 percent air 
to each cell according to design drawings30,31.  

                                                      
30  Based on design drawing C-2 “Treatment Facility and Lagoon Site Plan”, Wasilla Sewerage Facilities 

Treatment System, Polarconsult Alaska, Inc. Dated 5/8/1993.  
31  LCMF Incorporated and GV Jones & Associates, Inc. Wasilla Sewer Master Plan. 1999. Reports design 

aeration at 50, 25, 20, and 5 percent. 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Existing Facilities 
April 3, 2017 

3.15 

Treated effluent from the lagoons is routed to a manhole in the blower building where it is 
measured with a weir and ultrasonic meter. From the effluent manhole, flow goes to a vault 
south of the blower building where it can be either pumped to the clarifier or directed to the 
percolation beds. Recirculation from the effluent manhole back to the lagoons (Cell 1) is 
accomplished with a small 1.5-inch pump. Recirculation rates vary, but are very small, reported 
at between 0.38 and 4.82 percent of treated effluent flows in 2015 32.  Recirculation in this type of 
lagoon system does not provide a known treatment purpose.  The recirculation was a 
component of the original design and the operators believe it is done to keep the larger pumps 
to the clarifier or percolation beds primed33, as these pumps are located several feet above the 
surface of the lagoon, and lose prime if suction is not maintained on the pump intake header.  

The two lagoons are cleaned on a three-year rotation so that each lagoon is cleaned every six 
years. Sludge from the lagoon bottoms is pumped to the surface of percolation beds 7, 8 or 9. It 
could be argued that the current dredging rotation is not sufficient for the maintenance of these 
[...]
or removal of nitrate. At that point only dilution will impact contaminant levels. Depth to 
groundwater also affects the infiltrative capacity of the soil. Once the soil is saturated, infiltration 
is governed by aquifer conductivity rather than initial percolation rates. 

Groundwater measurements were taken in both existing monitoring wells and new soil borings, 
and the sites surveyed. S&W developed a groundwater elevation contour map of this 
information (Appendix C63, Figure A-5). The contouring is for the upper aquifer as only a single 
boring and an existing well are believed to have encountered the lower aquitard. None of the 
test borings, and none of the existing water wells in the vicinity of the project appear to have 
penetrated the aquitard into the lower aquifer. A perched zone of groundwater was also 
identified in earlier investigations under and around the lagoons on the WWTP site. Essentially, the 
lagoons and percolation beds are sitting on an aquitard that inhibits downward drainage.   

According to S&W, the hydrogeologic system in the area includes four primary layers: an upper 
unconfined aquifer which includes the wetland surface organics; an upper “confining” layer 
with low hydraulic conductivity (aquitard of till or till-like deposits); a middle confined or semi-
confined aquifer of interbedded sand and gravel; and a lower aquitard of till or till-like deposits. 
It is likely that additional aquifer/aquitard sequences underlie the lower aquitard. Groundwater 
in the greater regional area moves generally north to south, with local variations near 
waterbodies (e.g. ponds, streams). The S&W model, indicates that the groundwater in the 
immediate area of the WWTP flows generally south to southeast (Appendix C64, Figure A-6). This 
differs from surface flows, which tend to flow southerly, and then due east. 

S&W model results are discussed further in Section 6.3.4 related to potential development. 

5.2.3.1 Area Wells 

There are many drinking water wells in the project vicinity serving residential and commercial 
properties. Known wells documented with the Alaska Department of Natural Resources (ADNR)65 
are shown in Figure 6.  There are also a number of likely wells on the residential properties 
immediately north of the WWTP, but there is no information on location or depth available in that 
location.   

                                                      
63  Hydrogeologic Assessment, Appendix C. 
64  Hydrogeologic Assessment, Appendix C. 
65  Alaska Department of Natural Resources (ADNR), Division of Mining, Land, and Water, Alaska Hydrologic 

Survey Water Well Log Tracking System (WELTS), available at https://dnr.alaska.gov/welts/#show-welts-
intro-template.  

https://dnr.alaska.gov/welts/#show-welts-intro-template
https://dnr.alaska.gov/welts/#show-welts-intro-template


CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Design Criteria 
April 3, 2017 

5.11 

The depth of the wells along the bluff to the south and southwest of the new parcel indicate that 
many of these wells are likely completed in the upper aquifer, at approximately the same 
elevation as the wetland parcel. This is to say that the wells are drawing from the upper aquifer, 
not the lower one, and consequently wells could in theory be impacted by WWTP effluent 
discharges, either from the existing percolation beds, or from the proposed wetland effluent 
disposal. However, in most locations the groundwater gradient is southeasterly, essentially 
flowing past, rather than towards the various wells. In most cases, there is effectively no gradient 
between the WWTP and the various wells, so the direction of the groundwater gradient thus 
minimizes impacts from the WWTP effluent. The groundwater modeling calibration (Figure A-5) 
and Existing Conditions (Figure A-6) both show the existing ground water flow patterns and 
influence of existing WWTP discharge to the percolation beds. 

The wells in the immediate vicinity of the WWTP are included on the groundwater modeling 
figures in Appendix C66. Figure A-5 shows the groundwater gradient in the project area, while 
Figure A-6 is a “particle plot” showing the shape and directionality of the WWTP effluent release 
into the groundwater. Note that the particle plots do not in any way correlate to concentration 
of contaminants or nitrate, rather it just shows the potential mixing region or “plume”. Note also 
that the existing effluent discharge at the WWTP percolation beds affectively creates a “mound” 
in the groundwater table, raising the local groundwater in a large area under and around the 
WWTP 2 to 5 feet higher than it would be otherwise. 

There were no wells found in the ADNR database for the residential lots along East Jude Drive; 
immediately north of the WWTP; however, this may just mean that the data is not in the ADNR 
WELTS database. Wells in this location are close to the WWTP, and within the WWTP groundwater 
mounding influence. It is possible for effluent and nitrate from the WWTP to migrate towards 
these properties and any wells that may be located there. 

The homes on Southview Drive to the northeast of the WWTP are also on wells; however, these 
homes are outside of the localized WWTP gradient, and would not be affected by the WWTP. 

Further north and east of the WWTP, the City utility map67 indicates that water service has 
extended along Old Matanuska Road to Broadview Avenue to the northwest, and northeast to 
Walmart and the movie theater.   

66  Hydrogeologic Assessment, Appendix C 
67  City of Wasilla. 2016. Water & Sewer Utility Map, available at 

http://www.cityofwasilla.com/home/showdocument?id=4037, dated April 2016, accessed November 9, 
2016. 

http://www.cityofwasilla.com/home/showdocument?id=4037


CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Design Criteria  
April 3, 2017 

5.12  
 

 Treatment Compliance / Calculation End Point 

While monitoring requirements and locations for the WWTP are currently established and not 
likely to be changed, it is important to consider where treatment results from development in the 
new parcel will be measured. The southeastern most corner of the new parcel at the 100-foot 
setback line is proposed based on the following considerations: 

• The City requires a 100-foot setback for industrial uses from residential lot lines (Title 
16.24.030 B). This setback matches the 100-foot distance required by ADEC as a 
separation distance from a drinking water source (e.g. well).  

• The proposed point roughly corresponds to the origination of the stream flowing out 
of the wetlands parcel.  

Application to land will require permitting as a new discharge. It is assumed that the effluent will 
be treated to meet secondary treatment standards (e.g. lagoons will still be used), prior to 
discharge into the wetlands.   

As noted in Section 5.1.3, ADEC has noted that under water quality rules, the statutory point of 
compliance to a water of the US, (including a wetland) is at the point of discharge, e.g., the end 
of the pipe, unless a defined mixing zone is authorized. In order to obtain a discharge permit with 
a point of compliance after the wetlands, it will be necessary to remove the wetlands from 
USACE jurisdiction. 

  





 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Improvement Alternatives Considered 
April 3, 2017 

6.1

6.0 IMPROVEMENT ALTERNATIVES CONSIDERED 

6.1 ALTERNATIVES CONSIDERED BUT NOT DEVELOPED 

In 2006-8, Stantec (then USKH Inc.) conducted geotechnical, hydrologic, and engineering 
analysis of the existing percolation beds and 30-acre WWTP site to determine the maximum 
capacity of the facility, and potential corrections for the nitrate issue. After analysis of 
groundwater and effluent quality data, Stantec suggested several alternates for addressing the 
compliance and capacity goals.  Most of the alternatives required expensive or maintenance 
intensive treatment equipment, and were not expected to improve nitrate removal. The final 
recommended alternative was for the City to acquire additional land near the WWTP to expand 
area available for effluent disposal, or to allow moving the point of compliance further from the 
WWTP. The following options were considered in 2006-8, but for various reasons were determined 
to be unfeasible or otherwise not meet project goals. They are identified here as items 
considered, but are not developed further. 

• Influent Screening:  Screening is of minimal value for septic tank influent.

• Extended Aeration Activated Sludge (EAAS):  An upgraded treatment process that
would remove BOD5 and ammonia better, but not nitrate.

• Recirculating Granular Media Filtration: An upgraded treatment process that would
remove BOD5 and ammonia better, but not nitrate.

• EAAS process with membrane filters (a membrane bio reactor or MBR):  MBRs
produce high quality tertiary treated effluent, but are comparatively expensive to
operate, and greatly exceed the treatment quality required by the WWTF permit.

• Addition of polishing sand filters with denitrification: This one option is the only
treatment upgrade capable of achieving nitrate reduction through the
denitrification process. It uses a sand filter, operated in an anoxic configuration with
carbon source addition (essentially bacterial food, from methanol) to create ideal
conditions for biological denitrification. It may still have merit if the wetlands
treatment and disposal alternatives are not feasible. Note however, the polishing
filters only remove nitrate from the effluent, they do not address effluent disposal
limitations.



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Improvement Alternatives Considered  
April 3, 2017 

6.2  
 

• Sprinkler-type Land Application:  This process would involve applying wastewater to 
the wetland area using a sprinkler system over a wide area, rather than the more 
concentrated application consider in Section 6.2 below. While this may be an 
improvement to the development currently considered involves a large increase in 
complexity and wetland disturbance. It would also potentially involve some level of 
aerosol release of the untreated wastewater and would require the pilot testing and 
verification recommended for the alternates discussed in Section 6.2 and so is not 
discussed further at this time.  

• Freeze/Sublimation: Would involve a process similar to the sprinkler-type application 
but during winter conditions to allow loss of liquids to the atmosphere through 
sublimation with the remaining fraction applied to the site as ice or snow. This would 
release the untreated wastewater in the spring unless impounded which is not 
advisable (see Section 6.2.3) removing this process from consideration.   

• Additional Buried Percolation Beds:  Construction of additional percolation beds on 
upland areas of the WWTP was considered, but it was determined the additional 
beds would suffer the same limitations and confining soil layers as the existing beds. 
Construction of an additional 2 acres of percolation beds adds at most 100,000 gpd 
of disposal capacity, without addressing nitrate levels. If the existing beds were 
useable at the maximum loading considered feasible (100,000 gpd, see Section 
3.3.3) this would still provide only 200,000 gpd capacity in the bed. Given that this just 
expands and perpetuates existing problems, this option was not pursued. 

• Constructed Wetlands (CW): A review of research on the efficacy of CW systems in 
removing nitrogen identified many environmental and economic benefits to using 
CW in treating wastewater, in addition to many limitations, mostly due to challenges 
in cold climates. There is a well-defined “bench” west of the existing lagoons. This 
upland area (Upland Area 2, see Figure 7) is available for development and was 
considered for use with CWs. The issue with this site for any infiltrative use will be the 
expectation that it will experience issues similar to that at the infiltration bed and will 
mound groundwater sending effluent out radially. The use of this area has instead 
been “reserved” for other WWTP development such as additional lagoons or 
treatment processes. Redeveloping the existing wetland with constructed elements is 
possible, but would not be expected to be a dramatic improvement over existing.  

• Winter Wastewater Storage: To maintain treatment in wetlands vegetation is 
required, a condition not available in Alaska during winter months. Development of 
storage for the non-growing season was considered; however, the mounding issues 
discussed in 6.2.3 make this option impracticable without achieving treatment before 
infiltration. Any storage option would therefore require lining and would consume the 
wetland space required for summer treatment. 



CITY OF WASILLA  
WASTEWATER OUTFALL FEASIBILITY STUDY 

Improvement Alternatives Considered 
April 3, 2017 

6.3

6.2 NATURAL WETLANDS USE 

The scope for this report focuses on use of the natural wetlands adjacent to the WWTP property 
for effluent treatment and disposal, to include nitrate removal to meet WWTP permit criteria. The 
use of the wetlands was considered in incremental modifications from least to most invasive, 
and as a means of determining capacity for various levels of development.   It is known that 
wetlands can treat wastewater; the question is then what is the capacity of the land, and the 
impacts to the surrounding properties. 

The use of wetlands is generally attractive for wastewater treatment because of three basic 
functions:68 

1. Physical entrapment of pollutants through sorption in the surface soils and organic litter.

2. Utilization and transformation of elements by microorganisms.

3. Low energy and low maintenance requirements to attain consistent treatment levels.

For the City of Wasilla, it is primarily functions 2 and 3 that are driving the consideration of adding 
wetlands treatment as the effluent is low in particulate matter already.  

The major drawback for use of wetlands, is that treatment is only available during the growing 
season, typically May 8 to October 5 each year, or 5 months out of 1269. However physical 
treatment and disposal may continue until the effluent freezes. 

Most research on wetland treatment is based on CW, but from this it can be understood that the 
majority of nitrate removal occurs through bacterial processes in the soil, water, and surface of 
plant material that occur in anaerobic conditions and not through plant uptake, though plants 
will remove nitrates efficiently.70 Limitations to nitrification, or conversion of ammonia to nitrate, 
include water temperatures; below 50 deg F (10 deg C) nitrification rates slow ; below 42 deg F 
(6 deg C) nitrification rates in water drop to zero.71 Optimum temperatures for nitrification in soils 
in CWs range from 86 to104 deg F (30 to 40 deg C). Other limitations to nitrification rates include 
pH, which ideally is between 6.6 and 8 in CWs, alkalinity, inorganic carbon, and dissolved 
oxygen. 72 

68  “Constructed Wetlands and Aquatic Plant Systems for Municipal Wastewater Treatment Design Manual”, 
EPA/625/1-88/022. EPA, Office of Research and Development, Center for Environmental Research 
Information. September 1988. http://www.epa.gov/nscep   

69  USACE. Wetland Delineation Manual: Alaska Region (Version 2.0). September, 2007. 
70  Zhang, C., Wang, J., Liu, W., Zhu, S., Chang, S.X., Chang, J., and Ge, Y. Effects of Plant Diversity on Nutrient 

Retention and Enzyme Activities in a Full-Scale Constructed Wetland. Bioresource Technology, Vol. 101, 
1686-1692. 2010.  

71  Werker, A.G., Dougherty, J.M., McHenry, W.A., and Van Loon, W.A. Treatment Variability for Wetland 
Wastewater Treatment Design in Cold Climates.  Ecological Engineering, Vol. 19, pp 1-11. 2001. 

72  Vymazal, et al. Removal of Nutrients in Various Types of Constructed Wetlands. 2007.  

http://www.epa.gov/nscep